

土工击实试验送检台账

工程名称：禹州市晶能 50MW 光伏发电项目

序号	材料名称	代表数量	取样部位	送检日期	见证人	委托编号	报告编号	检测结果
1	素土	1-16 箱变	1-16 箱变	2022-05-18	高富海	22001929	22017000107	合格